7 Y 1
furf nis'- WaterNew Zeala
A\ qrds and Co

HyndsPaPérg'“
Conquering Exire

Th New Zealan ater & Wastes Association Waiora Aotearoa

\
JEALAND =M=l

-



DEECO SERVICES Lid

Provider of Water Proc?:ss Solutions
for New Zealand since 1938

Domestic and Bulk
Electromagnetic Flow Metersﬁ L

Innovative Filtration Solutions

Water Control Solutions

MNational Service & Distribution | 21 sfreet PO, Box 33-224, Petone
Tel: 04 568 5293 | Fax: 04 56 59 ww.deeco.co.nz




water .

NEW ZEALAND —ZAZF”

The New Zealand Water & Was ciation Waiora Aotearoa

Postal: PO Box 1316, Wellington 6140
Level 12, Greenock House,

39 The Terrace, Wellington, 6011

P +64 4 472 8925, F +64 4 472 8926
enquiries@waternz.org.nz
[...]
piping systems from Georg Fischer: Dur pioneenng modular
concept gives you unsurpassed design and application
flexibility,

+  [ur complete polyethylens system provides the perfect
chaice. Each single part has been developed to mix and
match etfectively and convincingly with all other systemn
tompenents. Whether for water, gas or other pressurised
piping, above or below ground — ELGEF® Plus is the exact
answer

s The unigue versatility of our fittings and caddles has put us
on the world stage as a leading suppler in plastic piping
systerm. Our far-reaching and application-led assortment
of components includes, in addition to the modular
electrofusion system, a comprehensive range of spigot end

ELGEF™® Plus - everything is made to match

fittings, machines and toois
»  Modularity is the strength of ELGEF® Plus. Each individusl ®
fitting and saddie is made to mateh snd when pul together ELGEF® Plus - The branch saddle at the heart
from reliable leak-proof connections. Many different end of modular 5}’519“1

i ) - ey f
wamainatipossan bedevisad using justa v producis + ELGEF® Plus modular saddles comprise @ complete product

= Another hallmark of the ELGEF® Plus modular concept is package — tapping saddles, tapping saddles with Gas-Stop,
its imited etock requirement, As only 2 small number of pressure tapping valves, stop-off saddles, repair saddles
fittings and saddlas constitute the system, warehouse costs and spigot saddles. All requirements are covered with just a
are low. This attractive feature reflects most positively on few componants,

ansociated expenses.

= Installation engineers create tailor-made solutions on-site

aceording lo your individual requirements - quickly and Geory Fischer is 2 truly renowned leader on the world stage

for piping system components, and now we are herein NZ

fle

s to help you. Our office and Training facilities are located at
« The outstanding customising possibilities of ELGEF® Plus Georg Fischer Ltd, 13 Jupiter Grove, Upper Hutt,

together with its flexibility are convincing and decisive Tet 04 527 9613 and email nz.ps@georglischer.com

customer benesfits, Or visit us: www.geargfischer.co.nz



e Wastewater

WATER is pleased to include the Hynds
Paper of the Year Silver Medal winning
Paper from Water New Zealand's Annual
Conference in this issue.

Tahuna WWTP -
An Innovative
Conversion

of Primary
Sedimentation
Tanks to the
High Rate
Activated
Sludge Process

R. W. Bouman and H. E. Archer -
CH2M Beca Lid, B Turner - Dunedin
City Council

Abstract

CH2M Beca Ltd was engaged by Dunedin
City Council (DCC) to undertake the
concept and detailed design of Stage 2
of the Tahuna Wastewater Treatment Plant
(WWTP) Upgrade. The population served is
120,000 and the peak wet weather flow is
4,000L/s. Prior to the Stage 2 upgrade, the

Thinking about
advertising in the
next issue of

WATER?

For an ad
package to suit
your needs
contact:

Noeline Strange
Ph: 09 528 8009

Mb: 027 207 6511
E: n.strange(@xtra.co.nz

28

WWTP consisted of primary sedimentation
and chlorine disinfection. The Stage 2
upgrade to secondary freatment was
required to improve the effluent quality
and allow ultraviolet light (UV) disinfection
fo replace chlorination.

The liquid stream upgrading included
the new processes of Grit Removal, and
High Rate Activated Sludge (HRAS). The
length of the existing primary sediment-
ation tanks (PSTs) allowed establishment
of three zones (grit removal, aeration,
sedimentation) using new partition walls
and a modified inlet. Conversion of the PSTs
included a number of novel approaches
such as; converting former sludge hoppers
tfo grit hoppers, rubber-lined grit pumps,
suction removal of sludge from rectangular
fanks, modification of existing travelling
bridge scrapers, coarse screw collection of
scum, submerged tube launders coupled
with a weir at the sedimentation tank out-
let, and very high speed aeration blowers
with direct-coupled motors and integral
variable speed drives (no gearboxes).

This paper describes the methodology
and reasons for selecting the HRAS
process, the innovations and other unique
features required for the conversion of the
PSTs to this process, and how the process
has performed.

Keywords

Wastewater fireatment, primary sed-
imentation, tank conversion, high rate
activated sludge process, high speed
aeration blowers, grit removal, Tahuna
Wastewater Treatment Plant, Dunedin

1. Infroduction

1.1 Tahuna WWTP

Dunedin City Council’'s (DCC) Tahuna
Wastewater Treatment Plant (WWTP) serves
a population of 120,000 and the design
peak wet weather flow is 4,000L/s, making
it the second largest treatment plant
in the South Island. Recently, the plant
was upgraded to improve the effluent
quality and enable ultraviolet light (UV)
disinfection to replace chlorination.

1.2 Stage 1 Upgrade
The Musselburgh Pump Station delivered
wastewater from most of Dunedin to the
Tahuna WWTP where wastewater was
seftled in three relatively large (16 m wide
by 75 m long) Primary Sedimentation
Tanks (PSTs) housed in a building. Settled
effluent was dosed with chlorine (sodium
hypochlorite) at a flow measurement
flume.

The Stage 1 Upgrade entailed
installation of a 1,100m-long Ocean Ouftfall

“This paper describes

the methodology and
reasons for selecting

the HRAS process, the
innovations and other
unique features required
for the conversion of the
PSTs to this process, and
how the process has
performed.”

and Outfall Pump Station to replace a short
sea outfall (at Lawyers Head), with work
completed in 2009. Disinfected flow could
fravel by gravity to the Ocean Ouffall,
or via boost pumps at the Outfall Pump
Station during wet weather flows or during
outfall flushing. Prior to the outfall is the
Papatuanuku Junction Chamber (PJC),
which has large rocks in the base to fulfil
the Papatuanuku function of “contact with
Mother Earth” that makes the discharge of
wastewater to the ocean more culturally
acceptable.

1.3 Stage 2 Upgrade

The Stage 2 upgrade to secondary
freatment was required to improve the
effluent quality and enable UV disinfection
to replace chlorination.

The liquid sfream upgrading involved
inlet fine screening with Suboscreens
(relocated from those at the Musselburgh
Pump Station, which were replaced by
coarse screens), Grit Removal, a High
Rate Activated Sludge Process (within
the former primary sedimentation fanks),
Biotransformation Trickling Filters (BTFs), and
UV Disinfection —refer Figure 1.

The solids stream upgrading involved
gravity belt thickeners and centrifuges at
the Tahuna WWTP. Dewatered sludge cake
is either combusted in the existing Tahuna
incinerator, or transported to DCC's Green
Island WWTP which had spare digestion
capacity due to industry closures. Some
sludge is taken directly to the Green Island
Landfill.

1.4 Flow Capacities

Design average flow is 500L/s and maximum
flow to the HRAS Process is 2,800L/s (or 5.6
times average flow). Flow greater than
2,800L/s bypasses the HRAS process via an
actuated penstock. Flow up to 2,800L/s
receives grit removal, HRAS aeration and
sedimentation.

WWW.WATERNZ.ORG.NZ



Wastewater s

HAAS By-
12 mYys Pass =5 myy Trickling Foter and UV By-Paes -
Existing Primary Sedimantation Tanks 8
Traugh Sereen [ Curiat
Falocgied  Gmim Hale 1 :_.ﬁ
Buaboscreans Ot HAAL HEAS TF Pump Bigtransformation Uy Lif U
2rmm Slnt Giap (1 Removal ApEEan  Sadimentatian Bagtion  Trickling Fiisess  pS Dlllnremn.'
_.EI ml'll.‘-. - '2;. E'l_ .i.- — . . . [ - B = = a
| | Tem's -
e R 3) i3 £ (2} e @
T i i T
{ L | HRAS - i Papituanubu
| L___i_ RelmSudge|RAS) o, BTF Flush 75 R
| . Scresnings 1o : .
* Landfil — | SR RES————— =
H . HRAS Waste Sudgs
) T @ M9 2
= - Larei®
G \Washa T
! Ta Oeesn
Filtrate Ta Shatgs Chuthall
From Frooessing
E}‘UW -
acerasing Blhsdge | Bicsobds |
-
Ash
= Finrate
Flow splues indicate the distbufion of
Fow with-an inled figw of 4. 0D mlfe
) inckcubes he nernbie of priscess
uhils i paralied

Figure 1 — Tahuna WWTP Process Flow Diagram of the Stage 2 Upgrade

The Chorine Contact Tank is retained
as a blind tank fo store volume for Outfall
Flushing. The existing chlorination system has
been retained as a backup if a discharge
to the former Lawyers Head Outfall is ever
required.

HRAS-treated flow is pumped to the
BTFs along with any recirculation flow from
the BTFs. Flow up to 1,400L/s is pumped to
the BTFs and UV disinfection stage. Flow
greater than 1,400L/s is spilled to the Ouftfall
Pump Station. Treated flow from secondary
freatment (BTFs and UV) is recombined with
the BTF Feed Bypass flow and either passes
to the Papatuanuku Junction Chamber by
gravity, or is pumped to the Papatuanuku
Junction Chamber by the Outfall Pumps.

The Treatment Plant operates in one of
three modes at any given fime. These are:
¢ Normal Treatment Mode (minimum

night time flow to peak wet weather

flow of 4,000L/s)
e BTF Flushing Mode (once daily for each

BTF at 375L/s for 40 minutes duration)

* Outfall Flushing Mode (once daily at

3.,200L/s for 10 minutes duration)

Each BTF is sequentially flushed for a period
of 40 minutes once a day to control the
biofilm within the BTFs. The flushing of each
BTF is normally undertaken during the late
evening or night to avoid conflict with daily
Outfall flushing and to coincide with lower
influent flow and load. The timing of the BTF
flush can be adjusted to select the desired
incoming flow conditions for flushing.

WATER NOVEMBER 2013

The Ocean Outfall is flushed daily fo
scour settled solids and frapped air. The
Ocean Outfall flushing is undertaken mid-
morning fo coincide with the diurnal peak
incoming flow (dry weather conditions Qi
of 500 to 800L/s) to assist achieving the
desired flush duration (10 minutes) and flow
rate (3,200L/s).

The remainder of this paper focuses
on the HRAS process. Archer et al. (2013)
provides a more detailed description of the
complete upgrade. Glasgow et al. (2013)
discusses the BTF aspects of the process.

2. HRAS - an Advanced Primary
Treatment Process
2.1 Why HRAS?
Treatment options for the Stage 2 upgrade
were analysed extensively. Considering all
practical freatment processes, a long list of
29 liquid freatment options was generated.
This was reduced to a short list of nine
options for more detailed analysis. These
options were evaluated on a quadruple
bottom line basis (cultural, economic,
environmental, and social), the resulfs
of which are shown in Figure 2. From this
analysis, three options were carried forward
as preferred. These were:
¢ Contact Stabilisation and UV disinfection
- Option 6
¢ Biotransformation Trickling Filter (BTF)
and UV Disinfection (no secondary
clarifier) — Option 7

e High Rate Activated Sludge, BTF and
UV Disinfection (no secondary clarifier)
— Option 9

Further analysis of these options was

presented to DCC, with the HRAS process

being selected for implementation. The
main advantages of the HRAS process in
this case were:

e Reducing the biochemical oxygen
demand (BOD,) load on the downstream
BTF, and so reduce its size (and cost)

¢ Enabling the BTF to freat the wastewater
to meet the consent conditions

e Enabling the BTF to produce wastewater
that is able to be disinfected by UV
iradiation without the need for a
secondary clarifier

¢ The ability fo convert the existing PSTs
info an HRAS process

2.2 Partitioning the Existing PSTs

The length of the existing three PSTs, 75m,
enabled the partitioning of the tanks info
three zones for grit removal, aeration and
sedimentation. The key to this is that the
HRAS process only required 1 — 2 hours of
hydraulic retention time in the aeration
zone and can be loaded up to 2.5kg BOD,/
(m2.d). Thus, the size of the aeration zone
does not need to be large. The partitions
are shown in Figure 3. The lengths of the
zones are 4m grit removal, 12m aeration,
and 59m sedimentation.

29



e Wastewater

2.3 Grit Removal
Sum of Ranking for Environment, Social and Cultural Criteria 2.3.1 Overview

35% 40 459 50% 554, 0% The original plant did not have a separate
350,000,000 grit removal process. Grit was removed
1a . along with sludge and incinerated. In
1. wet weather, the grit quantities increased
substantfially and, due to the greater
$70,000.000 inorganic content, the sludge could not
be incinerated. Because the proposed
280,000,000 7 ‘ upgrading required recirculation of sludge
and centrifuge dewatering, a grit removal
stage was needed, as is normal practice to

avoid excessive wear of equipment.

The inlet end of the former rectangular
PSTs was modified with partition walls and
SViaibbion 9 . flow distribution alterations, to become grit

- removal tanks. Grit settlement is achieved

560,000,000

390,000,000

100,000,000

Cwveral NPV over 20 years

| B. by inducing a ‘roll current’ using coarse
$120,000,000 | | - - '2'." 4 e — 7 bubble aeration, which acts to sweep
i J settled grit into the former sludge hoppers.
§130.000.000 2a B Grit is pumped from the grit hoppers to the

= grit washer/classifiers on a tfimed sequence,
$140.000,000 8 3 where the grit is washed and dewatered.
Dewatered grit is discharged to skips for
disposal to landfill.

5150,000.000

Capital Cost greater than L TCOP budget

 Alematives 1o be caried forward X = Option number | 2:3:2 Gt Pumps

The grit pumps handle an abrasive liquid,
which has the potential fo cause significant

- - - o - - — - - -
‘ ® Less than 50% of maximum for Env, 5 and C crilaria

Figure 2 — Tahuna WWTP Summary of short list evaluation

ULTIMATE PROTECTION OF CONCRETE
AND STEEL FROM CORROSION

&
CARBOGUARD 510 SG
CONCRETE RESURFACER
A self priming, self curing, epoxy fortified cemetitious morar

. Excellent chemical resistance
. Zerm YOC

. Spray/Trowel applied

. Easily topcoated

" Increased structural strength

REACTAMINE" 760
ELASTOMERIC POLYURETHANE LINING

Ultimate protection of concrele and steel from corrosion

. Quick return to service
. Single coat application
. Low lemp cure

. Zero VOC

. Available globally

Applicator friendly

Call your local Carboline rep today
or phone our technical helpline

- “COATINGS DONE RIGHT " 0800 258 390

““Rigm Paople, Right Praducts, Right [ocations www.carbolinenz.co.nz

30 WWW.WATERNZ.ORG.NZ



pump wear over time. Pump wear occurs

as grit particles impact at speed on the

pump impeller and casing. Pump wear has

a significant effect on pump performance

over time and therefore selection of the

grit pumps was carefully considered to
save replacement costs, and reduce
maintenance hours and downtime.

The standard methods identified tfo
reduce pump wear and improve a pump's
service life for abrasive liquid pumping
include:

* Reduce pump speed - Slowing the
pump down reduces the impact energy
of the grit particles on the pump impeller
and casing, thereby reducing pump
wear. Studies indicate impeller wear is
roughly proportional to the cube of the
speed ratio (i.e. half the speed equals
six times the pump life). Slower speeds
also generally require heavier, larger
diameter impellers, which spreads the
impact energy that causes wear over a
greater area.

* Hardened materials — Harder materials
are less susceptible to wear. The bigger
the difference between the hardness
of the pump and the grit particle, the
longer the pump will last. Typically, high
chromium alloy metals are used for
abrasive liquid pumping.

As an alternative, a recent technology for
abrasive liquid pumping that has gained
favour in Europe and the United States,
is rubber-lined pumps. Research and
experience show that when a hard grit
particle meets a soft and flexible rubber
surface, the rubber will partially compress
to temporarily absorb, and then return, the
energy generated by the impact of the grit
particle. This allows the pump to operate
with  minimal damage fo the rubber
components. Kuhn (2009) compared the
performance of a hard chromium alloy cast
iron pump versus a ceramic coated pump
and a rubber lined pump in an abrasive
wastewater grit pumping application,
demonstrated that the rubber lined pump
had the longest service life.